
i 

 

 

UNIVERSIDAD DE CONCEPCIÓN  

 

 

 

FACULTAD DE INGENIERÍA 

 

EVALUACIÓN DE LA EFICIENCIA DEL NEXO 

AGUA-ENERGÍA MEDIANTE INDICADORES 

EXERGÉTICOS 

 

TESIS PRESENTADA PARA EL GRADO ACADÉMICO DE DOCTOR EN ENERGÍAS 

 

Sandy Vanesa Rodríguez Merchán 

 

Supervisada por: 

Dra. Yannay Casas Ledón  

Dra. Claudia Ulloa Tesser 

 

Departamento de Ingeniería Ambiental  

Facultad de Ciencias Ambientales 

Universidad de Concepción  

 

 

2021



 

 

 

ii 

 

Dedicatoria  
 

Este trabajo va dedicado a los que realmente saben amar y reconocen que la fragilidad 

humana se convierte en resistencia 

Santiago, Tito, Rosita, mi familia y la profe Yannay  

 

A ellos les digo, extiéndanse para alcanzar lo aleatorio y donde nadie ha llegado,   
[...]
found that the annual per capita energy consumption for water provision ranged from 10 to 

372 kWh.  These studies provide a clear message on the relevance of WEN in the DWT and 

its dependence on climate, topography, operational efficiency, and water use patterns. 

However, most researchers have focused on specific energy consumption, mathematical 

models, and environmental impacts. However, these studies ignored resources usage 

efficiency, and in many cases, the whole supply chain.  

According to the latter aspect, exergy analysis (EA) could play an essential role in evaluating 

the resource efficiencies into WEN.  It has become a consolidated  method to evaluate the 

performance of several resource transformation processes by accounting for the 

inefficiencies caused by thermodynamic irreversibilities (Dewulf et al., 2007; Dincer and 

Rosen, 2013; Ifaei et al., 2019). In addition, the EA can be combined with LCA through 

cumulative exergy consumption (CExC), assessing resource consumption efficiency through 

a production chain (Selicati et al., 2021; Szargut, 2005). Recently, the exergy potentialities 

to evaluate the resource efficiency in the nexus framework have been demonstrated by 

Rodríguez-Merchán et al., (2019), who quantified the water-energy-land nexus efficiency 

(WELN) in the Chilean electric mix. These authors highlighted the potential of exergy 

metrics to evaluate the resource efficiency in the nexus using the CExC indicator and the 

indirect resource consumption (water, energy and land) during the whole electricity supply 

chain. However, the exergy concept did not provide enough information about the relevance 

of water to the nexus, due to the low exergy content of water concerning energy. In this sense, 

water footprint (WF) and water stress index (WSI) could complement the exergy analysis to 

account for the nexus impacts in water resources accurately.  

The WF is a well-known multidimensional indicator of volumetric water use and pollution 

(D'Ambrosio et al., 2020; Hogeboom, 2020). On the other hand, WSI represents the 

relationship between total water use and water availability (Pfister and Bayer, 2014). Vanham 

(2016), highlighted that the water footprint (WF) concept may provide relevant information 

and data that allows to better represent and quantify the different water components (green, 

blue or grey) and their impact categories (food security, water security, ecosystem services, 

etc) into the water-food-energy-ecosystem nexus. In the same line, Gu et al., (2016), 



Capítulo 2: Evaluación exergética del nexo agua-energía 

 

56 

 

considers a footprint methodology to provide a path to understand the WEN of wastewater 

treatment plants in China. Liu et al., (2020) propose assessing the water-energy scarcity 

nexus risk in the trading system by combining WSI and WEN approaches. However, all these 

metrics are site-specific, limited to local regulations, quality and availability of water sources, 

and energy supply chains (technologies, fuels, etc); thus, they cannot be extended from one 

territory to another. 

 In the Chilean context, some efforts have been conducted to evaluate and provide evidence 

of nexus at different dimensions and case studies, such as water-food-energy nexus (Meza et 

al., 2015b) at the regional scale, water-energy-land (Rodríguez-Merchán., 2019) in the 

energy sector, and water-energy nexus for hydroelectricity (Kelly and Negroni, 2020) and 

medium-sized settlement (Vergara-Araya et al., 2020). Regarding WEN, Kelly and Negroni, 

(2020) discussed the WEN approach on how water, energy, and environmental institutions 

interact in Mapuche Indigenous territory, where small hydropower projects present conflicts. 

Moreover, Vergara-Araya et al. (2020) reported the environmental impact of implementing 

an integrated water, waste, and energy management system using the medium-sized 

settlement in Chile's central zone. This system integrated different resources and energy flow 

such as i) greywater and blackwater separation within the household, ii) Greywater is re-used 

after treatment, iii) blackwater and solid municipal waste are used to produce biogas, iv) the 

biogas is converted in a combined heat and power plant (CHP) into electricity and heat. The 

results depicted a feasible implementation of the integrated system due to its low resource 

consumption and environmental impacts.  

Despite the efforts made to evaluate the WEN at the local scale, scarce studies address Chile's 

drinking water treatment systems. The only precedent found in the literature is the work 

reported by Suárez and Urtubia (2016), who developed a mathematical model involving 

technical variables of an integrated membrane distillation system with solar ponds based on  

site-specific solar irradiance and sea accessibility. Nevertheless, the authors restricted their 

nexus analysis for a specific drinking water technology and limited it to quantify the direct 

energy and water demanded.  



Capítulo 2: Evaluación exergética del nexo agua-energía 

 

57 

 

As mentioned before, the nexus intensity could be diverse and complex, depending on 

geographical characteristics and socio-economic activities. Based on that, the WEN intensity 

in Chilean DWT systems could vary significantly along the country due to regional 

variability in water availability, quality, economic activities, and final consumers. Therefore, 

it is necessary to analyze the nexus by considering an integrated approach to quantify the 

technical implications of the DWT and their relationship with the resource availability and 

variability in the territory. 

To the best of our knowledge, there are no studies in Chile that evaluated the WEN in the whole 

DWT systems combining the exergy analysis with water footprint and water stress index, 

which allow to assess the nexus efficiency and provide a better understanding of its 

dependencies with water availability and uses into the territory. Therefore, this study 

provides: i) the evaluation of the efficiency of water and energy uses in the Chilean DWT 

systems, using exergy metrics, ii) a comprehensive regional assessment of the water 

availability and uses,  to demonstrate the critical role of water resources within the nexus, iii) 

systematic analysis of the interdependence between water and energy resources at regional 

levels and iv) a comprehensive discussion on the main factors that intensify the nexus, 

identifying potential opportunities that could contribute to implement feasible and more 

sustainable solutions for guarantying water and energy security at the national scale. 

2. Materials and methods 

2.1 Case study  

Chile's DWT systems were selected as a case study, taking 2017 as the reference year. This 

case study focuses on urban systems (86.4% of total potable water). Rural systems were not 

considered due to a lack of information. The  99.9% of the Chilean urban population has 

access to potable water (Lillo et al., 2016). The drinking water quality must comply with the 

standard imposed in the drinking water regulations NCh 409/1 of 2005 (INN, 2005). The 

DWT process comprises the pumping and purification stages. In the pumping stage, 60% of 

the water extracted (̴ 1.6×109 m3/year) by drinking water plants was obtained from 

underground sources with depths greater than 100 m. The remaining 40% comes from surface 

sources close to the plants (<1 km). In the present study, approximately 400 water treatment 



Capítulo 2: Evaluación exergética del nexo agua-energía 

 

58 

 

plants were found to supply approximately 2x106 m3/year of treated drinking water, covering 

14 million people (Figure 10). Water demand was met by drinking water plants with the 

following technological combinations: (i) coagulation–flocculation with rapid gravity filters 

(13.5% of total plants); (ii) coagulation–flocculation with pressure filters (36%); (iii) 

disinfection with chlorination centers (CC) (46%); and (iv) reverse osmosis (4.5%) (Table 

1).  The data for the DWT in Table 4 and Figure 10 was obtained from SISS (2017). The 

privatization of the Chilean water industry involves a regulatory system managed by the SISS 

(Spani h acronym of “Superin endencia de Servicio  Sani ario ”)  The SISS i   he urban 

Water Supply and Sanitation Regulator, within its attributions is to oversee the quality 

standards of drinking water and treated wastewater effluents. 

The quality of the DWTs raw water throughout Chile is diverse in water availability and 

environmental chemistry (See Appendix Table A.2). Different natural and geological 

characteristics are observed from the northern to the southern regions, and there are also 

several production processes present in various catchment basins. In the northern regions, 

there is a higher concentration of dissolved salts, metals and metalloids. Further south, in 

central regions, the available water volumes increase, with a lower concentration of salts and 

metals. However, due to intensive agricultural activities and bigger urban areas, there is an 

increase in nutrients in surface water reservoirs, leading to eutrophic states, susceptible to 

algal blooms and the presence of taste and odor compounds and/or toxins. In the extreme 

southern regions, the water bodies are oligo or mesotrophic, with low concentrations of 

dissolved solids, except for the water bodies that receive effluents from the intensive fishing 

industry (Donoso et al., 2018).   

 



Capítulo 2: Evaluación exergética del nexo agua-energía 

 

59 

 

 

Figure 10. Chilean regions and treated drinking water volume by regions. 

Table 4. Description of the Chilean urban drinking water treatment (DWT) system. The year 2017 

(SISS, 2017). 

 

Regions 

Number of plants per technology  
Stocked 

population 

(103 habs/year) 

Water 

treated 

(103  

m3/year) 

(%) 
RO CF+RGF CF+PF CC Others 

XV 
Arica and 

Parinacota 3 - 3 - - 196 20,401 1.3 

I Tarapacá 3 - 3 - - 280 26,822 1.7 

II Antofagasta 3 5  - - 532 54,736 3.4 

III Atacama 5 - 2 - - 229 27,929 1.7 

IV Coquimbo 1 2 9 9 - 613 51,593 3.2 

V Valparaíso 2 9 13 27 - 1,670 179,834 11.1 

MR Metropolitana 1 20 10 49 - 6,657 851,289 52.6 

VI O´Higgins - 2 7 27 1 614 61,326 3.8 

VII Maule - - 12 25 - 601 69,613 4.3 

VIII Biobío - 9 29 26 - 1,196 117,224 7.3 

IX Araucanía - 1 21 11 - 508 67,463 4.2 

X Lagos - 4 9 1 - 455 47,159 2.9 

XIV Ríos - 1 16 8 - 213 20,152 1.2 

XI Aysén - 1 7 - - 75 8,043 0.5 

XII Magallanes - - 3 - - 149 12,448 0.8 

 Total 18 54 144 183 1 13,988 1,616,032 100 

 

RO: reverse osmosis; CF: coagulation–flocculation; RGF: rapid gravity filters; PF: pressure filters; 

CC: chlorination centers, Others: includes slow filters and ion exchange. 



Capítulo 2: Evaluación exergética del nexo agua-energía 

 

60 

 

2.2  The evaluation of WEN in the DWT system  

The LCA principles were integrated with the exergy concept to evaluate the WENs in the 

DWT system. The exergetic life cycle analysis (ELCA) was used to quantify the cumulative 

exergy consumption attributed to the freshwater and the energy during the whole life cycle 

of drinking water production.  

2.2.1 Definition of system boundary and functional unit 

The functional unit (Fu) selected was 1 m3 of treated water. The treated water volume 

accounts for the total water used and the water losses associated with the final consumers and 

water distribution. The system boundaries for the supply chain of drinking water production 

were considered from the cradle-to-gate approach, including pumping and purification 

stages. The groundwater and surface water sources are considered in the water pumping 

stage; meanwhile, reverse osmosis, coagulation-flocculation, rapid gravity filters, pressure 

filters, and chlorination centers were the technologies studied in the water purification stage. 

The water (WD) and electricity (ED) direct components are consumed directly by water 

pumping and purification stages. The indirect components are referred to as water (WI) and 

energy (EI) embodied during the life cycle of the Chilean Electric System (CES); specifically, 

the production chain of fossil fuels and electricity generation.  

In this study, the infrastructure and construction of the DWT plants were excluded due to 

results reported by other studies, who have pointed the negligible resources consumption and 

environmental impact of the construction stage compared to the operation phase (Amores et 

al., 2013; Lemos et al., 2013; Santana et al., 2014). The energy and water resources consumed 

during chemical production (chlorine, aluminum sulfate, and polymer) required in the 

treatment plants were excluded because of low impacts on the resource demand category, 

according to Garfí et al. (2016) and Xue et al. (2019). The cradle-to-gate system limits for 

the urban DWT system are shown in Figure 11. 



Capítulo 2: Evaluación exergética del nexo agua-energía 

 

61 

 

  

Figure 11. System boundaries for the urban DWT system in Chile. 

2.2.2 Exergy evaluation  

The evaluation of the WEN was based on the indicator of cumulative exergy consumption 

(CExC) approach (Szargut, 2005), which is defined as the sum of exergy of all resources 

required to provide a service or product. The CExC (MJex/m3 of treated water) is defined as 

the sum of the exergy content of water and energy used in the supply of drinking water, 

considering the direct and indirect components. Therefore, higher CExC values represent 

higher water and energy consumptions; consequently, higher pressure over resources and low 

efficiency of water–energy nexus of the studied system. In this case study, CExC was 

evaluated according to Equation (1), taken from (Dincer and Rosen, 2013):  

                                    CExC𝑙,𝑘 =
∑ (ExEi,j

+ExWi,j
)i,j

Fu
,                                                     (1) 

where 𝐸𝑥𝐸  (MJex) and 𝐸𝑥𝑊 (MJex) represents the exergy associated with the energy and 

water resources that enter the systems. The subscripts i and j refer to direct or indirect input 

resources, respectively. Finally, l and k refer to the type of pumping and purification 

technology. 

The amount of water and energy required directly by water pumping and purification stages 

were counted in exergy (MJex). Exergy is defined as the maximum of work obtained from 

a system component relative to its reference environment. The reference state is assumed as 

the temperature of To = 298.15 K, pressure Po = 1.013 bar, and the atmosphere composition 



Capítulo 2: Evaluación exergética del nexo agua-energía 

 

62 

 

specified by Szargut, (2005). The exergy of electricity consumed by systems is equal to the 

energy demanded by water pumping and purification stages (Szargut, 2005). 

In this study, the water stream exergy was estimated considering only the chemical 

component (Equation (2)) because the potential, kinetic, and physical energy of the water 

resource was negligible concerning the reference environment (Szargut, 2005). 

                                                        Ex𝑤 =  Exw   
0 × m𝑤,                                               (2) 

where Ex𝑤 represents the chemical exergy contained in the water fluxes (MJex/year). The 

term Exw   
0 is the standard chemical exergy of freshwater extracted from Szargut (2005) 

(5×10-8 MJex/m3). m𝑤 represents the volume (m3/year) of pumped water that enters each 

purification plant.  

2.3. Evaluation of WEN 

Although the CExC evaluates the water–energy nexus in the same metric, it was of interest 

to complement this indicator with environmental indicators that describe local water resource 

dynamics. Thus, WSI and the BWF were selected to provide information about water 

availability, water use in a territory, and the dependence of consumptive-water uses for 